
 

 

 

Water and Wastewater Master Plan 

Revision: 2 

Municipality of Lakeshore 
 

Lakeshore Water and Wastewater Master Plan 
September 30, 2024 

 



Water and Wastewater Master Plan 
Client Name: Municipality of Lakeshore 
Project Name: Lakeshore Water and Wastewater Master Plan 
Project No: CE860100 
Document No: 240924105609_9e39ea92 
Revision No: 2 
Project Manager: Jillian JFS Schmitter 
Prepared by: Various 
Date: September 27, 2024 
File Name: CE860100_MasterPlanReport 

Document History and Status 
Revision Date Description Author Checked Reviewed Approved 
V0 2023/12/22 Draft Sections 

1 - 7 
K. Moffatt
J. Biasi
S. Gupta
R. Huang

R. Ojeda Santaella
A. Julio
A. Willoughby
T. Mahood
[...]
- Each rated for filtration rate of 12 m/hr with 15 minutes empty bed contact time (EBCT)

- Air scour system with air scour rate of 60 m/hr using two 1,920 m3/hr at 75 kilopascal (kPa)
centrifugal air blowers

- Filter backwash system with two 200 L/s at 15m TDH centrifugal backwash pumps, one 400 m3

backwash supply tank, and two 500 m3 residuals holding tank with 15 minute backwash capacity

- Filter-to-waste piping system complete with all associated valves, controls, and appurtenances

 Onsite treated water storage system conveying treated water to a high-lift pump station with the
following features:

- Two-cell in-ground treated water reservoir with combined storage volume of 9,922 m3

- Each cell is 51.8 m long by 21.1 m wide by 5.2m SWD

- Complete with concrete baffle walls and all associated piping valves, controls, and appurtenances

 High-lift pump station conveying treated water to distribution system with the following features:

- 8.1 m-long-by-1.7 m-wide-by-6.3 m SWD chamber with four separate suction compartments

- Fitted with three high-lift vertical turbine pumps (two duty and one standby) each rated 211 L/s at
41.5 m TDH

- Common discharge header complete with associated valves, meters, controls, and appurtenances

- Treated water sampling pump system for analysis and process control

 Alum chemical storage and feed system with the following features:

- Two alum bulk storage tanks each having capacity of 21 m3

- Two diaphragm metering feed pumps (one duty – one standby) each rated 0–408 litres per hour
(L/hr)

- Complete with all associated piping valves, controls and appurtenances

 Polymer chemical storage and feed system with the following features:

- Liquid polymer Type 1 storage tank having capacity of 2,082 litres

- Two diaphragm metering liquid polymer Type 1 feed pumps (one duty – one standby) each rated
0-26.5 L/hr

- Two liquid polymer Type 2 storage drums each having capacity of 20 litres

- Two diaphragm metering liquid polymer Type 2 feed pumps (one duty and one standby) each rated
0–9.5 L/hr



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-17

- Mixing chamber with integral mixer and associated controls for polymer dilution

- Complete with all associated piping valves, controls, and appurtenances

 Powdered activated carbon storage and feed system with the following features:

- Powdered activated carbon (PAC) hopper with 2.3m3 capacity

- Variable-frequency drive (VFD) PAC feed system paced to flow

- PAC/water mixing eductor

- Two booster feed pumps (one duty and one standby) each rated at 0–182 L/hr

- Complete with all associated piping, valves, controls, and appurtenances

 Disinfection system with the following features:

- Ultraviolet (UV) primary disinfection system using two UV reactors (one duty and one standby) each
rated 0–36,400 m3/day

- Chlorine gas secondary and emergency disinfection system consisting of two chlorine gas
vacuum-based feed systems (one duty and one standby) using 150-pound cylinders with automatic
switchover, weigh scales, emergency chlorine gas scrubber, and all associated piping, valves,
controls, and appurtenances, which feed a common distribution manifold that supplies chlorine to
the following systems:

 Zebra mussel control with chlorine feed capacity of 0-140.3 kilograms per day (kg/day)
 Pre-chlorination with chlorine feed capacity of 0-175 kg/day
 Post-chlorination with chlorine feed capacity of 0-127.6 kg/day

 Residuals management system with the following features:

- Two 567m3 dissolved air flotation (DAF) holding tanks equipped with DAF equipment for thickening
residuals prior to being pumped into clarifiers

- Two residual transfer pumps each rated at 17 L/s at 8.7 m TDH

- DAF equipment having a rated capacity of 1,400 m3/day with initial rapid mixing followed by
two-stage flocculation and final clarification with 5.7 surface loading rate, 8 second retention time
during rapid mixing and 8 minutes’ retention time during flocculation stage at peak flow

- Two air saturation tanks each having capacity of 650 litres with 65m/hr surface loading rate at
550=kPa working pressure

- Two recycle pumps each rated at 5 L/s at 63 m TDH

- Two air receivers each having capacity of 6 litres

- Two air compressors rated at 58.4 Litres per minute @ 620-kPa maximum

 Standby power system with the following features:

- 900-kilowatt (kW) diesel generator with automatic transfer system

- Diesel fuel storage tank having capacity of 2,270 litres

 Process control and supervisory control and data acquisition system with the following features:

- Magnetic flow meters for clarifier influent, filter effluent, filter backwash water supply, UV reactor
influent, high-lift pump discharge, clarifier blowdown, PAC pump discharge, zebra mussel booster
pump discharge, DAF influent

- Ultrasonic level sensors for level control



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-18

- Pressure transmitters for high-lift discharge and filter differential head loss

- Chlorine residual analyzers for raw water, filtered water, and treated water

- Turbidity analyzers for intake influent, low-lift pump discharge, clarifier effluent, filter inlet, filter
effluent, DAF influent and effluent, and high-lift pump discharge

- pH analyzers for intake influent, low-lift pump discharge, reservoir and high-lift pump discharge

- Temperature analyzers for intake influent, low-lift pump discharge and high-lift pump discharge

- GE-based Fanuc programmable logic control (PLC) hardware and Wonderware In-Touch software
complete with universal power supply

5.3.1.3 Storage and Distribution 

The BRWSS treated water storage and distribution system consists of a single pressure zone. The BRWSS 
is supplied by the Lakeshore WTP, with treated water storage provided by the reservoir storage at the 
WTP and the Belle River Water Tower. The Belle River Water Tower was first constructed in 1954 and 
upgraded in 2015. It is located near the intersection of Rourke Line Road and Oakwood Avenue and 
provides 5,800 m3 in storage volume. The Maidstone Water Tower previously serviced the BRWSS but was 
decommissioned. The Table 5-5 presents a summary of the active water storage facilities in the BRWSS 
and their volumes. 

Table 5-5. BRWSS Storage Facilities 

Storage Facility Storage Volume (m3) 

Belle River Water Tower 5,800 

Lakeshore WTP Reservoir 9,922 

BRWSS Total Storage Volume 15,722 

The distribution system consists of approximately 275 km of watermains, with pipe diameters up to 
600 mm. There are emergency interconnection points with neighbouring water supply systems at the 
following locations: 

 TWSS

- County Road 42 east of County Road 19 (Manning Road) – 200-mm-diameter interconnection
- Amy Croft Drive east of County Road 19 - 300 mm-diameter interconnection

 UWSS

- Belle River Road south of Highway 401 - 200 mm-diameter interconnection

 SPWSS

- Surf Club Drive north of County Road 2 - 150 mm-diameter interconnection

5.3.2 Stoney Point Water Supply System 

5.3.2.1 Service Area 

The SPWSS services the communities of Stoney Point, Surf Club, Comber, and the rural areas between 
Lake St. Clair and County Road 8 generally east of Rochester Townline and west of Big Creek. The extent of 
this service area is shown in Figure 1-1. The Stoney Point water service area consists of a mixture of urban 
residential, rural residential, industrial, commercial, and institutional development with a total equivalent 
service population of approximately 6,100. The SPWSS is considered a “large municipal residential 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-19

system” under O. Reg. 170/03 and operates under Lakeshore’s MECP MDWL No. 031-101 and MECP 
DWWP No. 031-201. 

5.3.2.2 Treatment 

The SPWSS is supplied by the Stoney Point WTP, which is located at 6011 St. Clair Avenue along the shore 
of Lake St. Clair in the residential community of Stoney Point. The WTP was originally constructed in the 
early 1950s. In 1991, the plant underwent an extensive upgrade and expansion from a pressure filter 
treatment facility to a gravity filter treatment facility. The Stoney Point WTP is a conventional filtration 
plant with chlorine disinfection and has a rated capacity of 4,545 m3/d. Raw water is drawn from Lake St. 
Clair. Onsite storage is provided by a two-cell treated water storage reservoir with a total storage volume 
of 1,727 m3. 

As part of the 1991 expansion, the existing structures were expanded and retrofitted with washrooms, a 
lunchroom, an office, a workshop, a laboratory, storage areas, and the like, as well as chlorine gas 
disinfection and fluoridation facilities. The expanded treatment facility was also fitted with two new 
dual-media gravity filters, a new high-lift pump well, and a new underground reservoir complete with new 
high-lift pumps, backwash pumps, and a standby emergency generator. The expansion also featured new 
clarifier sludge and filter backwash treatment and disposal systems, complete with a two-celled settling 
pond as well as modern PLC-based process control and a supervisory control and data acquisition 
(SCADA) system. 

Together with the treatment facility, the low-life pump station was retrofitted with new low-lift pumps and 
metering systems, new chemical storage and feed systems for coagulation (alum), taste and odour control 
(PAC), and chlorine-solution-based zebra mussel control. 

From 2004 to 2006, the WTP underwent further upgrades to meet new treatment requirements set by the 
MECP including clarifier bypass facilities, filter-to-waste facilities, flow-metering upgrades, and associated 
monitoring systems for fluoride and disinfection contact time control. The fluoridation system was later 
decommissioned in November 2011 following public consultation and Council resolution. The WTP 
currently includes the following unit processes: 

 Low-lift pumping
 Clarification
 Intermediate pumping
 Filtration
 Disinfection system via chlorination
 Treated water storage
 High-lift pumping

As there are no water towers in the Stoney Point water service area, pressure is maintained in the 
distribution system by continuous high-lift pump operation. 

Details about the Stoney Point WTP include: 

 Rated treatment capacity of 4,545 m3/day
 Intake conveying raw water from Lake St. Clair to low-lift pump station with the following features:

- 600mm-diameter Asphalt-coated corrugated steel pipe
- Extends approximately 1,270 m into Lake St. Clair
- Mouth of intake located in approximately 1.8 m of water
- Includes HDPE carrier pipe for zebra mussel control
- Mean lake level hydraulic capacity of 18,160 m3/day



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-20

 Low-lift pump station conveying raw water to clarifier treatment system with the following features:

- Screening well containing a coarse manual screen and a fine manual screen with 10 mm openings

- Pump suction chamber complete with two low-lift vertical turbine pumps (one duty and one
standby) each rated at 56.8 L/s at 9.1 m TDH

- Common 300 mm-diameter discharge header complete with associated valves, controls, and
appurtenances

- Chlorine solution discharge pipe for zebra mussel control

- Alum solution discharge pipe for particulate removal

- Polymer solution discharge pipe for particulate removal

- Carbon solution discharge pipe for taste and odour control

- Raw water sampling pump system for analysis and process control

 Clarification treatment system with the following features:

- Solids contact upflow clarifier, 9.1 m in diameter with 3.8 m SWD

- Rated for treatment rise rate of 4.4 m/hr

- Equipped with sludge scraper arms and drive including sludge blowdown system discharging
directly into the sludge settling ponds

 Intermediate pump station with the following features:

- Two intermediate pump suction chambers

- Three vertical turbine pumps (two duty and one standby) each rated at 26.5 L/s at 7.6 m TDH

- Common 300-mm-diameter discharge header complete with associated valves, controls, and
appurtenances

- Clarified water sampling pump system for analysis and process control

- Chlorine solution discharge pipe for pre-chorine residual control

 Filtration system with the following features:

- Two gravity-flow dual-media open bed filters containing 0.45 m-thick anthracite top layer on
0.30 m-thick silica sand layer on Ecodyne underdrain system with air scouring capabilities

- Each 3.66 m-long-by-4.2-m-wide-by-4.66-m-SWD with 73 m3 capacity

- Each rated for filtration rate of 14.33 m/hr

- Air scour system with air scour rate of 60 m/hr using 943 m3/hr at 100 kPa centrifugal air blower

- Filter backwash system with 190.8 L/s at 11.37 m TDH vertical turbine backwash pump located in
high-lift pump station Clearwell No.1 discharging into wastewater chamber discharging to onsite
settling ponds

- Filter-to-waste piping system complete with all associated valves, controls, and appurtenances

- Chlorine solution discharge pipe for pre-chorine residual control

 Onsite treated water storage system with the following features:

- Two-cell in-ground treated water reservoir with total storage volume of 1,547 m3

- Cell 1 is approximately 30 m long by 7 m wide by 3.96 m SWD with storage volume of 807 m3



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-21

- Cell 2 is approximately 26 m long by 7 m wide by 3.96 m SWD with storage volume of 740 m3

- Complete with associated piping valves, controls, and appurtenances

 High-lift pump station conveying treated water to distribution system with the following features:

- Two separate Clearwell suction compartments:

 Clearwell No.1 (3 m long by 3.7 m wide by 5.5 m SWD with storage volume of 59 m3)
 Clearwell No.2 (6.25 m long by 3.7 m wide by 5.5 m SWD with storage volume of 121 m3)

- Three high-lift vertical turbine pumps (two duty and one standby) each rated at 32 L/s at 68.3 m TDH
- Common discharge header complete with associated valves, meters, controls, and appurtenances
- Discharge pressure of approximately 68 to 75 pounds per square inch (psi)
- Treated water sampling pump system for analysis and process control
- Chlorine solution discharge pipe for post chorine residual control

 Alum chemical storage and feed system with the following features:

- Alum bulk storage tank with a capacity of 22.73 m3

- Diaphragm metering feed pump rated at 0–77 L/hr with max dosage rate of 0–100 mg/L
- Complete with all associated piping valves, controls and appurtenances

 Polymer chemical storage and feed system with the following features:

- Two liquid polymer storage tanks each with 680-litre volume plus integral mixer and associated
controls

- Diaphragm metering liquid polymer feed pump rated at 0–6.8 L/hr

- Complete with all associated piping valves, controls and appurtenances

 PAC storage and feed system with the following features:

- PAC bag loading hopper with 0.12 m3 capacity and dust collector

- VFD PAC volumetric feed system paced to flow with 160-litre solution tank and mixer

- Diaphragm metering carbon solution feed pump rated at 0–77 L/hr with dosing ranging of
0-100 mg/L

- Complete with all associated piping, valves, controls, and appurtenances

 Disinfection system with the following features:

- Chlorine gas primary disinfection system consisting of two chlorine gas vacuum-based feed systems
using 150-pound cylinders with automatic switchover, weigh scales, and associated piping, valves,
controls, and appurtenances, which feed a common distribution manifold that supplies chlorine to
the following systems:

 Zebra mussel control with chlorine feed capacity of 0-23 kg/day
 Pre-chlorination with chlorine feed capacity of 0-11 kg/day
 Post-chlorination with chlorine feed capacity of 0-1.5 kg/day

 Residuals management system with the following features:

- In-ground wastewater chamber 6.1 m long by 3.05 m wide by 4.66 m SWD with storage volume of
86.7 m3

- Wastewater centrifugal pump rated at 75.7 L/s at 8.23 m TDH complete with associated piping,
valves, controls, and appurtenances for discharging into in-ground residual holding ponds

- Two in-ground residual holding ponds each 97m long by 26.2 m wide by 1.52 m SWD and storage
volume of 5,000 m3, complete with associated piping, valves, controls, and appurtenances for
discharge to Lake St. Clair



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-22

 Standby power system with the following features:

- 175-kilowatt diesel generator with automatic transfer system
- Diesel fuel storage tank with capacity of 1,135 litres

 Process control and SCADA system with the following features:

- Magnetic flow meters for low-lift pump discharge, intermediate pump discharge, filter effluent,
filter backwash, high-lift pump discharge

- Ultrasonic level sensors for level control

- Pressure transmitters for high-lift discharge and filter differential head loss

- Chlorine residual analyzers for raw water, filtered water, and treated water

- Turbidity analyzers for intake influent (raw), clarifier effluent (clarified), filter effluent (filtered) and
high-lift discharge (treated) water

- pH analyzers for intake influent (raw), clarifier effluent (clarified), filter effluent (filtered) and
high-lift discharge (treated) water

- Temperature analyzers for intake influent (raw), clarifier effluent (clarified), filter effluent (filtered)
and high-lift discharge (treated) water

- GE-based Fanuc PLC hardware and Wonderware In-Touch software complete with UPS

5.3.2.3 Storage and Distribution 

The SPWSS consists of four pressure zones, as follows: 

 Stoney Point Pressure Zone – Stoney Point urban area and adjacent lakefront areas
 Haycroft Pressure Zone – rural areas south of lakefront and north of Highway 401
 Comber Pressure Zone – Comber urban area
 Tilbury West Pressure Zone – Staples and rural areas south of Highway 401

The Stoney Point pressure zone is supplied by the Stoney Point WTP High-lift Pump Station (HLPS), which 
consists of three vertical turbine pumps. The HLPS also conveys water to the Haycroft Reservoir and 
Booster Pump Station (BPS), which is located at Comber Sideroad and Lakeshore Road 303. The 
Haycroft BPS consists of four vertical turbine pumps supplies water to the Haycroft pressure zone and also 
boosts water pressure for delivery to the Comber Reservoir and BPS. The Haycroft Reservoir is an in-
ground storage reservoir with a total volume of 470 m3. Of note, this reservoir was not designed to provide 
fire flow to its service area. 

The Comber Reservoir and BPS is located in the community of Comber and supplies the Comber and 
Tilbury West pressure zones. Each pressure zone is supplied by a dedicated set of pumps: 3 vertical turbine 
pumps for the Comber Pressure Zone and 4 vertical turbine pumps for the Tilbury West Pressure Zone. 
There is an interconnection between the discharge headers that allows the Comber Pressure Zone pumps 
to supply the Tilbury Pressure Zone when required. This is the current operating strategy, with the Tilbury 
Pressure Zone pumps only used when required (i.e., high demand periods). The Comber Reservoir is a 
two-cell in-ground storage reservoir with a total volume of 1,074 m3. Table 5-6 and Table 5-7 present a 
summary of the pumping and storage facilities in SPWSS, respectively. 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-23

Table 5-6. SPWSS Pumping Facilities 

Pump No. of Pumps Pumping Capacity Firm Capacity (L/s) 

Stoney Point HLPS 3 (2 duty, 1 standby) 32 L/s at 68.3 m TDH 64.0 

Haycroft BPS 4 (3 duty, 1 standby) 11 L/s at 73 m TDH 33.0 

Comber BPS (for Comber) 3 (2 duty, 1 standby) One pump – 11.37 L/s 
at 44.2 m TDH 
Two pumps – 20.82 L/s 
at 44.2 m TDH 

32.19 

Comber BPS (for Tilbury 
West) 

4 (3 duty, 1 standby) 7.57 L/s at 68.8 m TDH 22.71 

Table 5-7. SPWSS Storage Facilities 

Storage Facility Storage Volume (m3) 

Stoney Point WTP Reservoir 1,727 

Haycroft Reservoir 470 

Comber Reservoir 1,074 

SPWSS Total Storage Volume 3,271 

The distribution system consists of approximately 210 km of watermains with diameters up to 300 mm. 
There are emergency interconnection points with neighbouring water supply systems at the following 
locations: 

 BRWSS

- Surf Club Drive north of County Road 2 - 150 mm-diameter interconnection

 UWSS

- County Road 8 west of the community of Staples - 100 mm-diameter interconnection

- County Road 8 and Highway 77 east of the community of Staples - 200 mm-diameter
interconnection

 TWSS

- East side of the community of Lighthouse Cove at Admiral Drive & Fourth Street - 300mm diameter
interconnection

5.4 Existing Wastewater Systems 

There are five existing wastewater treatment and collection systems servicing hamlets within the 
Municipality of Lakeshore. These include the flowing: 

1. Denis St. Pierre Sewage System (formerly known as the Belle River/Maidstone Sewage System)
2. Stoney Point Sewage System
3. Comber Sewage System
4. South Woodslee
5. North Woodslee



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-24

The 2018 WWMP suggested that additional treatment capacity at the Denis St. Pierre WPCP, Stoney Point 
STF, and Comber STF is necessary to support the existing and anticipated growth through 2035. The 2018 
WWMP indicated sufficient capacity at the North and South Woodslee STFs. The Denis St. Pierre WPCP was 
recently expanded to 25,000 m3/day. The other wastewater treatment facilities have not undergone 
upgrades or expansion since the completion of the 2018 Master Plan. 

5.4.1 Wastewater Conveyance Level of Service 

Constraints within the Denis St. Pierre conveyance system were identified using Lakeshore’s sanitary 
hydraulic model that was updated and calibrated by Jacobs in 2021. A constraint was identified if the 
theoretical water level modelled within a pipe exceeded the top of the pipe (this means the pipe is 
surcharged) to a level that could result in basement flooding during a 5-year design storm. The risk of 
basement flooding is identified if the water level within a surcharged pipe was 1.8 m or less below the 
ground surface. 

Sizing for the identified preferred alternatives will be such that the proposed sewers should be free-
flowing and will not increase the hydraulic grade line (HGL) on existing surcharged sewers during the 
5-year design storm.

5.4.2 Denis St. Pierre Sanitary System 

Formerly referred to as Belle River/Maidstone, the Denis St. Pierre sewage system consists of sewers, 
pumping stations, and a wastewater treatment plant with an outfall discharging to Lake St. Clair. 

5.4.2.1 Background 

The Belle River wastewater collection and treatment systems were commissioned in 1976, while the 
Maidstone collection system was completed in 1981. Major upgrades to this system include the 
construction of a sewer trunk connecting the wastewater treatment plant to the Puce River area, 
rehabilitation of the Denis St. Pierre WPCP in 2010, and capacity upgrades at the Denis St. Pierre WPCP 
completed in 2024. 

The Belle River/Maidstone wastewater treatment plant, currently known as Denis St. Pierre WPCP, was 
commissioned in 1976 as an extended aeration plant and was later upgraded and expanded in 1999 using 
sequence batch reactors. The treatment plant was restored to an EAAS process in 2010 to address 
operational issues that limited the plant’s ability to operate at its design capacity. The 2010 rehabilitation 
also included the addition of a holding tank (to store wet weather flows), new final settling tanks, and the 
construction of a new effluent pumping station. The WPCP’s treatment capacity was upgraded in 2024. 

5.4.2.2 Treatment System 

The Denis St. Pierre WPCP, located on Rourke Line Road, south of County Road 22, was recently expanded 
to a rated capacity of 25,000 m3/day. The facility operates under an Amended Environmental Compliance 
Approval (ECA) for Sewage Works (No. 6438-C2XQM5) issued by the MECP on July 12, 2020. The 
treatment plant consists of fine screening, grit removal, four extended aeration tanks, two final settling 
tanks, UV disinfection, and chemical phosphorus removal. The waste activated sludge is stabilized using 
aerobic digestion and dewatered using gravity thickeners and centrifuges for land application. The treated 
water discharges to Lake St. Clair via a 900-mm-diameter outfall equipped with nozzles at the end of the 
outfall to disperse the treated effluent. 

The Denis St. Pierre WPCP recently underwent an expansion and upgrade based on ESR recommendations 
(Stantec, 2020). Figure 5-5 shows the plan view of the facility prior to the 2023 expansion. 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-25

The characteristics of raw wastewater that the facility receives normally fall within a typical range for 
untreated municipal wastewater. Despite operating close to its rated capacity prior to the expansion, the 
Denis St Pierre WPCP appears to be reliably meeting the required effluent water quality put forward in its 
ECA. Further details on the facility’s historical data on raw wastewater characteristics and effluent 
compliance is included Appendix D.1. 

Figure 5-5. Denis St. Pierre WPCP 

5.4.2.3 Sanitary Collection System 

The sanitary collection system within the Denis St. Pierre sewershed covers the western portion of the 
lakefront of the Municipality of Lakeshore. It services the most populated area of the Municipality and 
consists of 22 pump stations (PS) in total. Two pump stations, Maidstone PS08 and Belle River PS02, are 
directly upstream of the Denis St. Pierre WPCP, making two separate sub-sewersheds. Four pump stations 
are upstream of Belle River PS02 pump station and 16 pump stations are upstream of Maidstone PS08 
pump station. Upgrades at Maidstone PS08 are underway to increase its capacity. 

There were over 300 property flooding reports from Denis St. Pierre servicing area in the available data 
from 2021 to 2023, the majority of which appear to be related to sanitary flow backup based on the report 
descriptions. Several of these reports note that sanitary services become unavailable during both light and 
heavy rainfall events due to sanitary back ups, with customers experiencing raw sewage entering their 
homes through floor drains and bathtubs. In most cases, flooding issues are reoccurring in various 
neighbourhoods, resulting in customers installing drainage technologies such as valves and backflow 
preventers to limit the extent of flooding and damage. In some cases, sanitary laterals are suspected to be 
surcharged, resulting in residents being unable to flush toilets. 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-26

The Denis St. Pierre sanitary collection system constraints were identified largely using sanitary hydraulic 
modelling and operator observations, with basement flooding reports supplementing these findings. Since 
the Maidstone PS08 updates have been completed, the hydraulic model was updated to incorporate the 
additional pump capacity based on pump curves provided by the Municipality. 

The updated hydraulic model accounts for three pumps (with the two stages lumped into one), and each 
pump train represented with a maximum capacity of 272 L/s using the curve shown in Figure 5-6 and the 
following considerations: 

 The provided pump curve applies to all three pump trains and there is no capacity loss when all pumps
are operating.

 The pump curve provided was for the second stage pumps. The pump curve elevations were inferred to
represent the first stage pump elevations and it was assumed the first stage pumps had the same
performance as the second stage pumps.

 It was assumed that for all simulations all pumps will be running and pumping as per the pump curve.

Figure 5-6. Denis St. Pierre WPCP pump curve applied to each of the 3 pumps in the model 

The modelled results indicate that this additional pump capacity will substantially reduce surcharging due 
to backwater within the immediate PS08 catchment area. The remaining capacity constraints under 
existing conditions within the Denis St. Pierre sanitary collection system have been identified under the 
following areas: 

 Russel Woods Drive Trunk Sewer
 Maidstone PS06
 Patillo Road Sewers downstream of Maidstone PS10
 East Puce Road Sewers
 Maidstone PS04
 Sewers Downstream of Chelsea Park PS
 Belle River PS02 Forcemain



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-27

The sewers downstream of Maidstone PS10 along Patillo Road from Silver Creek Drive to Advance 
Boulevard are constrained as the pipe capacity is lower compared to pumping rate from the pumping 
station, resulting in a risk of basement flooding. The sewers along East Puce Road are constrained due to 
lack of conveyance capacity from Monarch Meadows Drive to County Road 22, causing surcharging in the 
system with a resulting HGL within basement flooding levels south of Monarch Meadows Drive. The sewers 
downstream of Chelsea Park PS along IC Roy Drive, Mancini Drive, and Popular Drive to Oakwood Avenue 
are also constrained due to the pipe capacity being lower than the pumped flow from Chelsea Park PS, 
resulting in a risk of basement flooding along IC Roy Drive. 

Pumping capacity at Maidstone PS04 is currently under-sized, resulting in backwater and surcharging to 
basement flooding levels in the upstream conveyance system. Capacity constraints along Russel Woods 
Drive Trunk Sewer and at Maidstone PS06 causes an overflow into Maidstone PS07. Additionally, 
municipal staff have informed that contractors are unwilling to undertake the inspection work on one of 
the two Belle River PS02 forcemains that conveys flow from the Belle River area to the Dennis St. Pierre 
WPCP, due to the condition of the infrastructure. 

Many of the constraints within the Denis St. Pierre sewershed are hydraulically connected and therefore 
require solutions that address them simultaneously to avoid creating an additional constraints 
downstream. The existing constraints are identified in Figure 5-7. 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-28

Figure 5-7. Existing Constraints in Denis St. Pierre Sanitary Collection System 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-29

5.4.3 Stoney Point Sanitary System 

5.4.3.1 Background 

The Stoney Point sewage system serves the Stoney Point community and the adjacent lakefront areas. The 
first phase of the system was constructed in 1978 and included a gravity collection system, two pumping 
stations, and two lagoons located on Tecumseh Road west of Little Creek. The collection system was 
extended in the late 1980s westerly along St. Clair Ave. toward Rochester Townline Road to service the 
lakefront properties. Raw sewage from Pumping Station No.1 is pumped into two 5.6-hectare (ha) 
(14.02 acres) lagoons. 

5.4.3.2 Treatment System 

The Stoney Point STP is located on Lot 16, Broken Front Concession, Township of Tilbury. It is a lagoon-
based wastewater treatment system designed to treat an average daily flow of 949 m3/day that is 
currently operating under CofA No. 1-482-77-006 (issued on May 31, 1977). The lagoons are routinely 
drained in a controlled manner with discharge to Little Creek, approximately 820 m upstream of where the 
creek discharges into Lake St. Clair. The ECA states that 180 days of stabilization is required prior to 
releases from the lagoons. Prior to being drained, the lagoons are treated with aluminum sulphate for 
phosphorus removal. The sludge that had accumulated in cell 2 was removed in August 2005. Cell 1 has 
never had sludge removal. Figure 5-8 shows the lagoon layout at Stoney Point STP. 

Figure 5-8. Stoney Point STP Lagoons 



Water and Wastewater Master Plan 

240924105609_9e39ea92 5-30

Based on the Eastern Communities Sewage Works ESR completed in 2012, a combined sewage treatment 